
 

Approve Deny Signatures Date 

X  James D. Berger (signed) 
James D. Berger, P.E. / Environmental Engineer May 28, 2021 

X  Amy M. Bellanca (signed) 
Amy M. Bellanca, P.E. / Environmental Engineer Manager 6-3-21 

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0012742 

Facility Type Industrial APS ID 623605 

Major / Minor Minor Authorization ID 1244896 

a 
Applicant and Facility Information 

a 

Applicant Name Copperhead Chemicals Co. Inc. 
 

Facility Name 
Copperhead Chemicals Tamaqua 
Plant 

 

Applicant Address 120 River Road   Facility Address 120 River Road   
[...]
o Sediment: Implementation of stormwater BMPs should prevent any significant loadings of TSS. 

 
 

Background/Ambient Data Data Source 



NPDES Permit Fact Sheet NPDES Permit No. PA0012742 
Copperhead Chemicals Tamaqua Plant  
 

7 

pH (SU) 6.42  

Sample ID: 2202757 (between 003 and 006, downstream 

of UNT Confluence/018) 
Sequence Number: 294  
Monitoring Point ID: 0  
Date Created: 3/29/2018  
Date Collected: 3/19/2018 

Temperature (°C) 4.4  See above 

Hardness (mg/L) 11  See above 

TDS (mg/l) 30  See above 

Zinc (ug/l) <5.0  See above 

Silver (ug/l) <40.0  See above 

Selenium (ug/l) <7  See above 

Nitrate-N (mg/l) 0.30  See above 

Nitrite-N (mg/l) <0.001  See above 

Nickel (ug/l) <4.0  See above 

Mercury (ug/l) <2  See above 

Manganese (ug/l) <10.00  See above 

Lead (ug/l) <1.0  See above 

Total Iron (ug/l) <20.0  See above 

Chromium Total (ug/l) <4  See above 

Cadmium (ug/l) <0.2  See above 

Arsenic (ug/l) <3.0  See above 

Aluminum (ug/l) 10.200  See above 

 

 

 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0012742 
Copperhead Chemicals Tamaqua Plant  
 

8 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 

011 (IWTP Discharge) 
002, 005, 007, 009, 010, 012, 013, 
014 (Stormwater)  Design Flow (MGD) 

0.18 (011) 
0 (002, 005, 007, 009, 010, 
012, 013, 014)  

 Latitude 

40º 43' 48.76" (011) 
40º 43' 50.27" (002) 
40º 43' 58.39" (005) 
40º 44' 16.38" (007) 
40º 43' 48.76" (009) 
40º 44' 25.45" (010) 
40º 44' 11.94" (012) 
40º 44' 5.76" (013) 
40º 44' 2.73" (014)  Longitude 

-75º 59' 0.49" (011) 
-75º 58' 59.84" (002) 
-75º 58' 58.79" (005) 
-75º 58' 47.81" (007) 
-75º 59' 0.49" (009) 
-75º 58' 45.26" (010) 
-75º 58' 48.67" (012) 
-75º 58' 49.03" (013) 
-75º 58' 52.84" (014)  

 Quad Name New Ringgold  Quad Code 1338 (6.20.4)  

 Wastewater Description: 
011: IW Process Effluent with ELG. NCCW, Boiler blowdown, and Sewage 
002, 005, 007, 009, 010, 012, 013, 014: Stormwater associated with industrial activities  

 

 Receiving Waters Little Schuylkill River (CWF, MF)  Stream Code 2202  

 NHD Com ID 25984248  RMI 
16.2 (Outfall 011 per 
DRBC Docket)  

 Drainage Area 79.6 square miles (at 011)  Yield (cfs/mi2) ~0.1902 (at 011)  

 Q7-10 Flow (cfs) 15.2 (at 011)  Q7-10 Basis PAStreamstats  

 Elevation (ft)  ~642 Feet (at 011)  Slope (ft/ft) -  

 Watershed No. 3-A  Chapter 93 Class. CWF, MF  

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status Impaired  

 Cause(s) of Impairment 
FLOW REGIME MODIFICATION, HABITAT ALTERATIONS, METALS, PH, 
SILTATION, TOTAL SUSPENDED SOLIDS (TSS)  

 Source(s) of Impairment 
ACID MINE DRAINAGE, CHANNELIZATION, DAM OR IMPOUNDMENT, URBAN 
RUNOFF/STORM SEWERS  

 TMDL Status Final  Name 
February 2014 Little Schuylkill River 
TMDL (AMD & Siltation)  

 
 

 Background/Ambient Data: See table below Data Source: See table below  

    

 Nearest Downstream Public Water Supply Intake 
PA AMER GLEN ALSACE EXETER WATER SYS 
(ID#101174-001)  

 PWS Waters Schuylkill River   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) ~47 miles  
 

 
Changes Since Last Permit Issuance:  

• Upstream Little Schuylkill Creek area (upstream of Atlas Road, T-517, upstream of all permitted outfalls) 
determined to be a Natural Trout Reproduction stream segment, but no impact from site outfalls. 

• Facility upgraded to an Amphidrome treatment process with an anoxic/equalization tank and UV disinfection 
(replacing extended aeration/chlorine disinfection system) since prior NPDES permitting. 

 
 
Other Comments:  
 

• Background Site Information: This is an 875-acre explosives manufacturing site with multiple previous owners 
and discontinued industrial activities involving assorted types of explosives.  



NPDES Permit Fact Sheet NPDES Permit No. PA0012742 
Copperhead Chemicals Tamaqua Plant  
 

9 

o Upstream Desilting Basin: There is an desilting basin upstream of the facility, on the Little Schuylkill 
River itself, as shown on E-maps.  

o Copperhead: Copperhead’s onsite industrial activities are focused on pharmaceutical-grade 
nitroglycerine (glycerol trinitrate) and nitrated ester-based explosives/propellants.  

o Previous site operations: Previous explosives manufacturing activities in this watershed by prior 
owner/operators (i.e. historical contamination from prior operations likely present). The previous site 
owner (ICI Explosives USA) conducted assorted closure activities including removal many previous onsite 
structures & industrial activities, rendering the old USGS topo maps inaccurate for current site conditions. 
Potential residual sources of soil and stormwater contamination.  

• Q7-10 Flow: Estimated 14.8 CFS with 0.1880 CFS/Square Mile LFY per PAStreamstats. Discharge hardness of 
59.2 mg/l  

o The Little Schuylkill River has assorted AMD discharges upstream, contributing to the Q7-10 low flow 
conditions. Therefore, the low flows are reasonable.  

o PAStreamstats gives the most accurate low flow figures available due to orphan AMD discharges.  
▪ Nearest downstream gage is US Gage# 01470500 (Schuylkill River at Berne, PA) is so not too far 

from this site along the Little Schuylkill River site, but is located on the larger river.  
▪ The nearest upstream gage is non-representative due to numerous abandoned mine discharges 

and desilting basin located between it and the Copperhead Outfall #011.  
o ~811:1 dilution factor at Q7-10 flow. 

• Stream Impairments: 
o Flow regime modifications/habitat Alterations/Urban Stormwater Runoff: The facility will not 

contribute to these causes of stream impairment.  
o Siltation and TSS: Permit limits and stormwater BMPs will ensure facility does not contribute to these 

causes of stream impairment. 
o TMDL AMD Impairments (pH, AMD metals): The facility influent and effluent does show evidence 

of AMD metals present (whether from use as non-potable water or I&I infiltration), but Reasonable 
Potential Analysis indicated IW effluent should not contribute to concentration-related AMD metal 
impacts. Permit limits will address potential pH impacts. Stormwater BMPs and metal monitoring 
should address any stormwater-related impacts.   

▪ No WLAs: Copperhead did not receive any Waste Load Allocations (WLAs) in the TMDL Table 9. 
Its contribution to the River was noted to be included in the TMDL LSNR sampling point.  

▪ Application Influent Sampling (1 sample influent/3 samples effluent): Data indicated potential 
AMD-impacts (whether from use of non-potable water sources or I&I entering IW 
collection/conveyance system: 

• pH:  
o Influent (1 sample): 7.3 SU 
o Effluent (368 samples): 6.9 – 9.5 SU. 

• Aluminum:  
o Influent (1 sample): 250 ug/l 
o Effluent Max (3 samples): 70 ug/l 

• Total Iron:  
o Influent (1 sample): 2200 ug/l 
o Effluent Max (3 samples): 650 ug/l 

• Dissolved Iron:  
o Influent (1 sample): 400 ug/l 
o Effluent Max (3 samples): 190 ug/l 

• Manganese:  
o Influent (1 sample): 35 ug/l. 
o Effluent Max (3 samples): 48 ug/l 

 

Background/Ambient Data Data Source 

pH (SU) 6.2  

Below Desilting Basin Sampling Point: Collected 7/9/2006 
Monitoring Point ID: 74057 
Name: L. Schuylkill R. just below the Desilting Basin 
Monitoring Point Type Code: 4 

Monitoring Point Type: Stream 
Monitoring Function: Downgradient 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0012742 
Copperhead Chemicals Tamaqua Plant  
 

10 

Temperature (°C) 3.6  See above. 

Hardness (mg/L) 236  
Application sample information was 236 mg/l. Side streams 
were at lower Total Hardness.  

TSS (mg/l) 16  Desilting Basin downgradient sampling data 

TDS (mg/l) -  See above 

Sulfate (mg/l) 169.3  See above 

Aluminum (ug/l) 652  See above 

Total Iron (ug/l) 2102  See above 

Manganese (ug/l) 1809  See above 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0012742 
Copperhead Chemicals Tamaqua Plant  
 

11 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 018  Design Flow (MGD) 0 (stormwater only)  

 Latitude 40º 44' 9.94"  Longitude -75º 59' 43.01"  

 Quad Name New Ringgold  Quad Code 1338 (6.20.4)  

 Wastewater Description: Stormwater associated with Industrial Activities  

 

 Receiving Waters 
Unnamed Tributary to Brushy Run 
(CWF, MF)  Stream Code 2235  

 NHD Com ID 25984150  RMI -  

 Drainage Area Undefined  Yield (cfs/mi2) 
See Brushy Run 
information.  

 Q7-10 Flow (cfs) Undefined  Q7-10 Basis -  

 Elevation (ft) ~920 Feet at TSD  Slope (ft/ft) -  

 Watershed No. 3-A  Chapter 93 Class. CWF, MF  

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment -  

 Source(s) of Impairment -  

 TMDL Status Final  Name Little Schuylkill River  

 

 Background/Ambient Data; None available Data Source  

 pH (SU) -  -  

 Temperature (°F) -  -  

 Hardness (mg/L) -  -  

 Other: -  -  

    

 Nearest Downstream Public Water Supply Intake 
PA AMER GLEN ALSACE EXETER WATER SYS 
(ID#101174-001)  

 PWS Waters Schuylkill River   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) >47 miles  
 

 
Changes Since Last Permit Issuance: Existing drainage area/HW TSD unit in newly-defined stormwater drainage area.  
 
Other Comments:  

• See Background for HW TSD information.  

• Location based on DEP Waste Management HW TSD locational information with NHD locator used to estimate 
drainage destination on UNT. 

• The applicant declined to define this specific drainage area and indicated sheet flow (no sampleable stormwater 
outfall). It is assumed the drainage would flow toward the site access road shown on E-maps and then drain to 
UNT. 

• Stormwater drainage area subject to HW TSD stormwater BMPs, PPC Plan requirements, and semi-annual 
monitoring if a sampleable stormwater outfall becomes available.  

 
 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0012742 
Copperhead Chemicals Tamaqua Plant  
 

12 

 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Copperhead Chemical Company IWTP 
 

WQM Permit No. Issuance Date Outfall #011-related 

5470401 5/30/1970 Issued to Atlas Chemical Industries, Inc.  Special Condition A 
required that secondary treatment standards be met. (Outfall 
#011 only STP discharge at site). 

5470401-T1 1/5/1976 STP Transfer to Atlas Powder Co. Special Condition A required 
that secondary treatment standards be met and limited fecal 
coliform to 200/100 ml geo. Avg., and max of 1,000/100 ml in 
10% sample. (Outfall #011 only STP discharge at site). 

5488203 2/2/1989 Treatment plant modifications. 2/2/1989 IRR indicates 
modifications involved a neutralization tank with mixer, an 
equalization tank for NG Hill flows, a flocculation tank, clarifier 
and sand filters Metals precipitation using ferric chlorine.  Design 
flow for modifications was 0.027 MGD, versus existing package 
plant at 0.036 MGD.  1989 DRBC Docket indicated this was a 
0.036 MGD extended aeration, activated sludge process STP 
with sludge processing facilities. 

5490201 5/30/1990 Added two (2) additional pressure filtration units to improve 
influent for WWTP discharging to Outfall #011. 

5494202 9/29/1994 For four “Reed system” sludge drying beds. (Permittee indicates 
that drying beds are not in use at Copperhead). IRR indicated 
original Outfall #011 WWTP installed circa 1972, and tertiary 
treatment unit in 1989. REMOVED PER NPDES PERMIT 
APPLICATION. 

5490201-T1 4/25/1997 WWTP transferred to ICI Explosives USA, Inc. 
5415401 03/14/2016 Amphidrome (biologically active filter) and UV Disinfection 

System with one wet well and one ~14,716-gallon normal 
operating capacity (18,000-gallon max capacity) 
anoxic/equalization tank. The anoxic zone is meant to aid in 
denitrification. The Design Engineer Report Section 3.1 and 
Module 15 (IWTP) indicated treated wastes were to include 
sanitary and NCCW. No mention of IW wastewater.  

5415401-A1 02/17/2017 Replacement Pump Station added to WWTP upgrade project for 
2,500 GPD (sanitary, lab, and laundry flows). 

 
 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial 
Biological (Industrial 

Waste) 
Nitrification - 
Denitrification Ultraviolet 0.018 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.018 6.80 Not Overloaded None Disposal offsite 

*See below. 
 
Changes Since Last Permit Issuance: See above WQM permits issued after previous NPDES Permit Renewal. IWTP 
upgrade (Amphidrome Reactor/UV disinfection) online as of September 20, 2016.  
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0012742 
Copperhead Chemicals Tamaqua Plant  
 

13 

Other Comments:  
 
NPDES Permit Renewal Application IWTP Description: Anoxic/EQ Tank, Amphidrome Reactor, and UV disinfection.  

• The Amphidrome system was described as utilizing a biologically active filter (BAF) to achieve an aerobic 
environment for the oxidation of organics and nitrification.  

• NPDES Permit Renewal application indicates the Anoxic/EQ tank has an equalization zone, settling zone (primary 
clarification) and sludge storage zone. 

• Soda ash is used for alkalinity addition (0.86 lbs/day). 

• I&I: The Application indicates an extensive I&I evaluation was done “within the last few years”. They confirmed no 
natural spring water is being directed to the IWTP. No stormwater is directed to the IWTP.  

 
 
Amphidrome IWTP Design Capacities:  

• Organic Design Capacity: 6.80 lbs BOD5/day. The NPDES Permit Renewal application and WQM Permit 
Application Specs indicated the Amphidrome System design goal was to handle for a 0.018 MGD flow with 105 
mg/l BOD5 influent, which equates to an Organic Design loading of:  15.7 lbs BOD5/day at maximum loadings.  

• Hydraulic Design Capacity: 0.0177 MGD. The peak design flow was identified as 34,000 GPD. The application 
estimated average flows during production at 0.011 MGD, with 0.033 max flow during production. 

• Lead and Mercury Loadings: Permittee indicated the Amphidrome biologically active filter process was not tested 
to determine lead or mercury treatment removal. WQM Permit Application Module 15 influent/effluent data did not 
address lead or mercury.  

• Nitrate-Nitrite as N: The IWTP design was not evaluated for reduction of Nitrate-Nitrite as N from the industrial 
production processes (involving nitrates raw materials and nitrated products). Amphidrome Technical 
Specification Design Criteria assumptions assumed Influent with 5 mg/l Ammonia-N and 24 mg/l TKN (in addition 
to 105 mg/l BOD and 30 mg/l TSS).  From Module 15 influent data, Nitrate-Nitrite-N would range from 1.1 mg/l to 
20 mg/l. NPDES Permit Renewal Application indicated >100 mg/l during the three sampling events.  

 
Former Sludge Drying Beds: Permanently removed per the Application.  

 
Chemical Additives:  
 

Chemical 
Additive 

Purpose Max 
Usage 
Rate 

(lbs/day) 

Applicant-
Calculated 

WQBEL  
(mg/l) 

Concentration 
at 0.018 MGD* 

discharge 
(mg/l) 

Concentration 
at 0.003 MGD** 

discharge 
(mg/l) 

Most Stringent WQC 
and TMS-calculated 

WQBEL at 0.018 MGD 
discharge if 
applicable 

(mg/l) 

Formula 7010 Boiler 
treatment 

0.5 3.33 3.33 19.98 2.70 (Aquatic: CFC) 

Formula 7187-F See 
above 

1.0 6.7 6.66 39.68 0.51 (Aquatic: AFC) 

Formula 7350 See 
above 

2.0 13.3 13.322 79.936 0.25 (Aquatic: AFC) 
WQBEL: 137 mg/l 

Formula 7210-F See 
above 

1.1 7.3 7.32 43.96 0.06 (Aquatic: AFC) 
WQBEL: 32.8 mg/l 

 
*At max usage rate @ 0.018 MGD discharge and assuming no breakdown in the product. 
**At max usage rate @ 0.003 MGD (lowest monthly average discharge in last 12 months) and assuming no breakdown of 
product. In practical terms, WQBEL assumed 0.018 MGD flow (not 0.003 MGD flow) so the actual loading is 1/6th 
the TMS WQBEL-assumed loading. Therefore, no likelihood of impact.  